
 

 

 

 

 

 

 

 

 

 

 

Potential Regional Recycled Water Program 

Feasibility Study 
 

 

 

 

Report No. 1530 
 

 

 

November 30, 2016 



 

 

 



Potential Regional Recycled Water Program | Feasibility Study TOC Page i 

TABLE OF CONTENTS 

Preface ............................................................................................................................ i 
Approach ............................................................................................................................ i 
Base Case Definition .......................................................................................................... i 
Advisory Panel .................................................................................................................... ii 
[...]
4.3 Summary of Groundwater Basin Analysis 
The groundwater basin analysis considered demand, operational issues, and facility capacity and needs. 
The results are summarized in Table 4.6. 

Table 4.6: Summary of Groundwater Basin Analysis 

Groundwater 
Basin 

Is there 
sufficient 
demand? 

Are there operational 
issues? 

Does modeling 
suggest program is 

feasible? 
What facilities would be 

required? 

West Coast  Yes 
Pumping capacity could 

be limiting factor 
Yes  Up to 15 new injection wells 

Central  Yes  None  Yes 
Up to 5 new extraction wells 

(relocated) 
Up to 13 new injection wells 

Main San Gabriel  Yes  None  Yes 
Up to 7 new extraction wells 

(relocated) 

Orange County  Yes 
Recharge capacity 
limited in winter 

Yes 
Up to 1 new extraction well 

(relocated) 

 

The results of the groundwater analysis and modeling confirmed that collectively, the basins have 
sufficient groundwater recharge demand and capacity for the year-round delivery of up to 150 mgd of 
purified water through the RRWP. A systemwide analysis determined the locations and estimated flow 
rates for groundwater recharge. Due to seasonal or operational issues, one or more of the groundwater 
basins may not be able to recharge the maximum amounts for short periods. Therefore, the facilities 
should be designed to accommodate a range of flow conditions and have the ability to move water to 
different groundwater basins. Table 4.4 presents the estimated range of flows to each basin for 
groundwater recharge and Figure 4.9 presents the locations and range of flow rates to each of the 
four basins.  

4.4 Institutional Arrangements 
Institutional arrangements for the storage, recharge, and extraction of RRWP water, as well as the 
acquisition of regulatory approvals and permits, are an important part of the proposed program. The 
arrangements can be complex and may involve multiple parties with multiple points of view. Therefore, 
engagement with these parties early on in the process is important. Institutional arrangements that may be 
required for each groundwater basin are outlined in Table 4.7. 



Potential Regional Recycled Water Program | Feasibility Study Page 4-17 

Table 4.7: Summary of Institutional Arrangements 

Basin County Agencies Arrangements/Permits Needed 

Central 
Basin 

Los 
Angeles 

WRD Groundwater Modeling Agreement 
Coordination of Recharge 

Central Basin MWD Institutional Arrangements 
California Water Service 
Golden State Water Company 
Liberty Water Company 

Groundwater Pumping Arrangements 

City of Long Beach Institutional Arrangements 
City of Los Angeles Institutional Arrangements 
Los Angeles County Public Works Operating Agreement 

Los Angeles RWQCB, Region 4 NPDES Permit 
Water Recycling Requirements/Permit 

DDW Water Recycling Requirements/Permit 
Central Basin Watermaster Approval of Storage and Extraction 

West 
Coast 
Basin 

Los 
Angeles 

WRD Groundwater Modeling Agreement 
Coordination of Recharge 

West Basin MWD Institutional Arrangements 
California Water Service 
Golden State Water Company 
City of Inglewood 
City of Lomita 
City of Manhattan Beach 

Groundwater Pumping Arrangements 

City of Torrance Institutional Arrangements 
City of Los Angeles/Refineries Institutional Arrangements 

Los Angeles RWQCB, Region 4 NPDES Permit 
Recycled Water Recharge Permit 

DDW Recycled Water Recharge Permit 
West Coast Basin Watermaster Approval of Storage and Extraction 

Main San 
Gabriel 
Basin 

Los 
Angeles 

Main San Gabriel Watermaster 

Approval of Storage and Extraction (a 
supplemental storage arrangement is required – 
could be part of cyclic storage) 
Groundwater Modeling Agreement 

Upper San Gabriel Valley MWD Institutional Arrangements 
Three Valleys MWD Institutional Arrangements 
SGVMWD Institutional Arrangements 
Los Angeles County Public Works Coordination of Recharge 

Los Angeles RWQCB, Region 4 NPDES Permit 
Recycled Water Recharge Permit 

DDW Recycled Water Recharge Permit 

Orange 
County 
Basin 

Orange 

OCWD Approval of Storage and Extraction 
Groundwater Modeling Agreement 

Municipal Water District of Orange 
County Institutional Arrangements 

Santa Ana RWQCB, Region 8 NPDES Permit 
Recycled Water Recharge Permit 

DDW Recycled Water Recharge Permit 
 



Potential Regional Recycled Water Program | Feasibility Study Page 4-18 

4.5 Potential Risks 
The recharge of groundwater basins with a new water supply can create some challenges and issues that 
have not been previously encountered. The groundwater analysis conducted for this study concluded that 
there is sufficient demand and capacity in the groundwater basins for the base case scenario. However, 
potential groundwater quality and operational issues and risks should be evaluated in future studies. 
Chapter 11 includes a recommended next step to conduct additional groundwater modeling investigations 
focused on water quality issues. These studies are needed to further facilities and operations planning 
within the groundwater basins. 

Groundwater Quality 
The feasibility analysis performed for this study did not analyze the impacts to existing groundwater 
contamination plumes or operable treatment units. The highest impact and risk could be in the Main San 
Gabriel and Orange County basins, where the most water is being recharged. There have been successes 
in recharging recycled water in the Central, West Coast, and Orange County basins for many years. This 
long history of successful recycled water recharge reduces the risk of an outcome where contamination 
plumes would be impaired.  

There is also a risk of water quality incompatibility between the purified water and local groundwater, 
particularly in injection wells and/or recharge areas that have never received recycled water. Potential 
effects due to the introduction of this new water supply include biofouling, clogging, reduced injection 
and/or spreading rates, and aquifer leaching. Water quality tests and modeling could be performed in the 
future to evaluate the compatibility of water supplies in the groundwater basins. 

Operational Issues 
Potential conflicts exist with other sources of water, especially in spreading basins where multiple sources 
of water are spread. In the Central and Orange County basins, imported water, stormwater, and recycled 
water are all currently spread. All of these activities will require coordination among the respective 
agencies to ensure that the spreading operations for each of these water sources are achieved. There could 
also be competing interests for spreading operations. As an example, in the Montebello Forebay, 
stormwater capture is a priority. Thus, during rainfall events, all supplemental recharge operations that are 
not stormwater are suspended. 

The potential program also hinges on the willingness of partnering agencies to enter into institutional 
arrangements to store and extract RRWP water. For the program to work, the agencies must pump out the 
water that is stored via the program. In the West Coast Basin and within the City of Los Angeles’ service 
area, adjudicated groundwater rights have not been pumped for years. There is a risk that the agencies that 
are not pumping now will not do so under the potential program. These risks can be mitigated with the 
execution of institutional arrangements for the recharge and extraction of RRWP water. 



Potential Regional Recycled Water Program | Feasibility Study  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Chapter 5 

Advanced Water Treatment Facility 
 

  



Potential Regional Recycled Water Program | Feasibility Study  

 

This page intentionally left blank. 

 



 

Potential Regional Recycled Water Program | Feasibility Study Page 5-1 

5.0 ADVANCED WATER TREATMENT FACILITY 

5.1 Overview 
The new full-scale AWT facility would receive unchlorinated non-nitrified secondary effluent from the 
JWPCP. Flow equalization would be provided for the secondary effluent to ensure a constant feed to the 
AWT facility. The design capacity (product flow) of the base case AWT facility is 150 mgd. As shown in 
Figure 5.1, AWT facilities would be located adjacent to the secondary treatment facilities at the JWPCP. 

Pilot testing of advanced treatment processes was conducted jointly by Metropolitan and the Sanitation 
Districts at the JWPCP between 2010 and 2012. The testing successfully demonstrated treatment of 
JWPCP secondary effluent with advanced processes such as a membrane bioreactor (MBR), reverse 
osmosis (RO), and advanced oxidation processes (AOP) to produce high-quality recycled water that 
consistently met the water quality criteria for groundwater recharge and other applicable regulatory limits. 
The MBR in particular is effective in removing biodegradable organic matter and provides necessary 
pretreatment to reduce downstream membrane fouling. Additional discussion on the pilot study is included 
in Chapter 7. 

A demonstration facility is currently under design and will build on the successes and lessons learned 
from the pilot study to further refine and optimize the design, operation, and monitoring needs for the 
proposed advanced treatment processes. The results of the demonstration testing will be used to obtain 
regulatory approval for achieving the required pathogen log reduction credits with the MBR and to 
establish the basis of design for the AWT facility, which would be the largest potable reuse facility in the 
United States treating non-nitrified secondary effluent. As described in Chapter 8, the demonstration 
facility will also serve as an important educational and public outreach tool. 

Figure 5.1: Proposed Location of AWT Facilities at JWPCP 

 



 

Potential Regional Recycled Water Program | Feasibility Study Page 5-2 

5.2 JWPCP Overview 
JWPCP is the largest facility within the Sanitation Districts’ Joint Outfall System (JOS), with an average 
dry-weather design capacity of 400 mgd. Existing wastewater treatment processes include bar screens, 
grit chambers, primary sedimentation, pure-oxygen activated sludge secondary treatment, secondary 
clarification, anaerobic digestion, and sludge dewatering. These unit processes are designed and operated 
to ensure that the plant effluent quality meets ocean discharge permit requirements. Treated wastewater is 
disinfected with sodium hypochlorite prior to discharge to the Pacific Ocean.  

Solids generated from primary and secondary treatment are processed in anaerobic digesters where 
bacteria break down organic material and produce methane gas, which is used to produce power and heat. 
The on-site cogeneration facility produces the electricity to support all JWPCP operations. Digested solids 
are dewatered and hauled off-site for composting and land application, or combined with municipal solid 
waste for co-disposal.  

JWPCP Flows 
JWPCP receives wastewater from approximately 3.5 million residents, numerous commercial businesses, 
and more than 1,500 permitted industrial users. Approximately 19 percent of the flow entering the 
JWPCP is from industrial sources. The average annual industrial contribution in terms of chemical 
oxygen demand (COD) loading (lb/yr COD) is about 30 percent of the total, based on monthly average 
flows and concentrations. Four of the six largest industrial dischargers are oil refineries. Other major 
types of discharge include food, textile, and steel manufacturing; water treatment; and oil production 
fields. Discharges into the JOS from the permitted discharges are regulated and monitored by the 
Sanitation Districts to ensure satisfactory operation of the JWPCP treatment process and collection 
system in compliance with state and federal regulations on discharge and effluent requirements. 

JWPCP currently produces an average dry weather flow of 260 mgd (2015 data) of non-nitrified 
secondary effluent in compliance with its National Pollutant Discharge Elimination System (NPDES) 
permit limits and mass emission benchmarks. Primarily due to water conservation, the influent flow to the 
JWPCP is decreasing and the secondary effluent available to the AWT facility would likely decrease 
further in the future. For 2050, the Sanitation Districts project a minimum influent flow of 100 mgd, 
average dry weather flow of 247 mgd, and maximum flow of 700 mgd, including stormwater 
inflow/infiltration, at the JWPCP. The decreasing wastewater flow trend will be further evaluated during 
conceptual design of the full-scale AWT facility before finalizing the facility sizing. 

Wet weather peak flows at the JWPCP generated by storms were not considered to be available for reuse 
under the RRWP due to the unpredictable nature of their occurrence, large volume, and the lack of on-site 
storage.  

Flow Equalization 
Based on an estimated overall recovery rate of 79 percent through the AWT processes, the AWT facility 
would require a constant supply of nearly 190 mgd of secondary effluent from the JWPCP in order to 
produce 150 mgd of purified water. As shown in Figure 5.2, the JWPCP has a diurnal flow pattern with 
low flows typically occurring in the morning, from 6 a.m. to noon. The Sanitation Districts evaluated the 
diurnal flow data between January 1, 2015, and December 31, 2015, recorded at 15-minute intervals using 
Venturi flow meters in the secondary effluent discharge channel.  



 

Potential Regional Recycled Water Program | Feasibility Study Page 5-3 

Figure 5.2: JWPCP Diurnal Flow Cycle 

 
Source: Sanitation Districts of Los Angeles County, August 2016 

The JWPCP would have been able to supply the minimum flow needed to produce 150 mgd of product 
water for approximately 68 days out of the year in 2015 without flow equalization. Some amount of flow 
equalization would have been required during low-flow periods in the diurnal cycle for approximately 
297 days out of the year1. Consequently, the base case assumes that flow equalization would be needed 
upstream of the AWT facility to maintain the 150-mgd water production on a year-round basis. Some 
flow equalization could be provided within existing tankage at the JWPCP.  

The Sanitation Districts recently evaluated on-site options for flow equalization and identified the 
potential use of one secondary clarifier train at the JWPCP for flow equalization during low diurnal flow 
periods. One train (26 clarifiers) is estimated to provide about 10.3 million gallons (MG) of equalization 
capacity, which would be sufficient on all but 25 days out of the year based on hydraulic modeling. 
During these 25 days, a minimum daily volume of 2.1 MG would be required from another storage 
option. Because the AWT facility would be designed to allow flow attenuation through turndown of the 
unit processes or adequate break tank capacity to accommodate flow changes, no additional storage 
should be required2. To convert the train for storage, the Sanitation Districts would need to modify the 
return-activated sludge pump station discharge piping, automate the sluice gate in the clarifier channel, 

                                                      
1 Sanitation Districts of Los Angeles County, 2016. JWPCP Clarifier Storage for AWTF Makeup Flows 
Memorandum. Whittier, CA. 2016. 
2 Ibid. 



 

Potential Regional Recycled Water Program | Feasibility Study Page 5-4 

and install submersible pumps to fill the clarifier. Further analysis will be conducted during preliminary 
design to confirm the capacity and location of needed flow equalization.  

JWPCP Secondary Effluent Characteristics 
The JWPCP currently operates a high-purity oxygen-activated sludge system at a low solids retention 
time (SRT) to produce non-nitrified secondary treated wastewater. The median effluent concentrations for 
key constituents are presented in Table 5.1. These measurements were taken at bi-weekly intervals (at a 
minimum) over a period of 15 months during the pilot study between 2010 and 2012.  

Table 5.1: JWPCP Secondary Effluent Characteristics 